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AREHEP MERGHES, RBERE THA HUsHBIHK.

Report on the submitted sample said to be STAINLESS STEEL.

SR /Style/Item No : 304

ot B Bl (Sample Receiving Date) H 2006/10/14

] 2% 2 [ (Testing Period) H 2006/10/14 TO 2006/10/19

MEEEK / Test Requested : % 33 RoHS 2002/95/BC R REAEEIG45EHE. / In accordance with the

RoHS Directive 2002/95/EC, and its amendment directives.

M3 H ik / Test Method : (1) %%BS EN 1122 #:B:2001, A & 454 F 4 /8 T 58050 315 4578)

345 . / With reference to BS EN 1122:2001, Method B for
Cadmium Content. Analysis was performed by ICP-AES.

(2) %%US EPA 3050B7 3%, A ARG TR T EALEHERD LS
€. / With reference to US EPA Method 3050B for Lead
Content. Analysis was performed by ICP-AES.

(3) %-£US EPA 205277 %, AABBASTERTEALBREARS
¥ . / With reference to US EPA Method 3052 for Mercury
Content. Analysis was performed by ICP-AES.

(4) Z2IEC 62321, Ed. 1 111/54/CDV-57:, HAlSpot test /
Colorimetric 34?1841 4-F. / With reference to IEC
62321, Ed.1 111/54/CDV. Determination of Hexavalent
Chromium by Spot test / Colorimetriec Method.

M AER / Test Result(s) : HAT—1A.

igned for and on behalf of
SGS TAIWAN LTD.
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ML (BE: ng/kg) /7 Teat Resultls)

WETE S G FRAN
s L Hethod ™
T en [2): (Refer to) Ne.l Ho.2 {MDL)
4% F Cadmium (Cd) (1) n.d. i z
£ / Lead (Fb) (2) n.d. 2
F F Meveury (Hg) (z) n.d. HEE z
IE4 / Hexavalent Chromium (CeVI) by 43 --- Negative | See Note 5
Spot test § boiling water extrackieon

M EERE 7 Tost Part Description:

MO 1 : 4£ & 28 f SILVER COLCRED METAL
NO. 2 . 4568 -2 BEE / PLATING LAYER OF SILVER COLORED METAL
Nokte : 1. mgikg = ppm

1
Z. n.d. = Hot Detected S *.ﬂﬁ'ﬁ:{
3. MOL = Method Detection Limit J/ 254838 & R{E
4, "---" = Mot Conducted / £HHE
5. Spot-kest;

Hegative = Absence of CrVI coating, Positive = Presence of Cr¥I coating;

(The tested =ample =zhould be further vervified by boiling-water-extraction method if the

spot test result cannot be confirmed.)

Negative=# B T3 T Bl M4, Positives /& 88 874

g B o i ﬁﬂﬁﬁ_ﬁ:ﬁfﬁ[ﬁbniling-water-extractinnﬁﬂﬁf}%iﬁ-ﬂﬁ‘%ﬁ
Boiling-water-extraction;

Hegative = Absence of Cr¥VI coating

Fositive = Presence of Cr¥I coating; the detected concenktration in boiling-waker-extraction

solution iz egual or greater than 0.0Z2 mgfkg with 50 em’ sample surface area.
Wegative=ff & AR T B B4, Positive=dE B P48 8] S04
gﬁ&;ﬁ;&gnnz mgikg with 50 em’ (zample surface area)
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